Symbolische Darstellung
Symbolic Illustration

M62 263

Ersatzteilliste
Replacement Parts

00057 R
00 = [d»
v L
: 8%
=9 . =38 | 55
= £ Beschreibung TS| 29
— L .=
LE Description << | &&
1 Gehause kpl. Betr.nr. M62 221 153129 | 36
Body assembly Loco no. M62 221
2 Briickenstecker 133241 10
Connector
3 LED-Flexplatine kpl. 140396 8
Flexible LED-PCB, complete
4 Griffstange 153140 4
Handrail
5 GF-Schraube M2X5 mm 114966 3
Self-tapping screw M2x5 mm
6 Flexhalter 150791 3
Holder for flexible
7 TS-Gehéuse lackiert 153132 7
Part set body painted
8 Mittelfenster 116431 5
Middle window
9 Platine komplett 150789 | 20
Printed circuit board assembly
10 Chromleiste 153135 3
Chrome detailing
1 Schalldampfer “Lugansk” 116113 | 3
Silencer “Lugansk”
12 Umlauf m. Loch 153136 5
Running board with hole
13 TS-Lichtleiter 116430 4
Part set light conductor
14 Puffer gewdlbt 151343 5
Buffer curved
15 Motordistanzplatte KM TAIGA 146219 3
Motor spacer plate
16 TS-Fihrerstand 151339 8
Part set driver’s cab
17 Fensterabdeckung 153138 4
Window cover
18 Liiftergitter 141851 6
Ventilator grills
19 DECAL-Aufklebber Fiihrerstand 150797 1"
Stickers for driver's cab
20 Stirnfenster 153134 6
Front window
21 Tiirfenster 116433 5
Door window
22 Sichtschutz 153139 5
Screening
23 Lokfiihrer 110407 6
Loco driver
24 Lichtleiter 151344 6
Light conductor
25 TS Rangiergriffe 153125 6
27 TS Shunting handles
26 Handgriff Umlauf 153137 5
Hand rail running board
Sound
27 Lautsprecher 129524 | 14
Loudspeaker
28 Sounddecoder 150802 | 39
Sound-decoder
29 Lautsprecherbox 135963 4
Loudspeaker box
30 Platine komplett 150801 20
Printed circuit board assembly
Anderungen in Konstruktion und Ausfiihrung vorbehalten
We reserve the right to change the construction and specification
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1 Haftrings.10Stk.12,5-13,8mm 40066 -
Set with traction tyres 10 pieces 12,5-13,8mm
2 Motor 146020 25
Motor
3 Beilagscheibe 86108 3
Washer
4 Zugfeder 86208 3
Draw spring
5 Zwischenzahnrad Z=14 86480 3
Intermediate gear wheel 7=14
6 Schneckenzahnrad Z=15/14 86490 5
Worm gear wheel Z=15/14
7 Kardanschale kurz 1,5mm 87129 4
Cardan reception short 1,5mm
8 Standardkupplung 89246 6
Standard coupling
9 Lager fiir Schneckenachse 89749 6
Bearing for worm gear axle
10 Tankhalften+Deichselpl. achatg 153128 8
Part set tank half + drawbar plate
1 Zahnrad Z=17 schwarz 106722 4
Gear wheel Z=17 black
12 Kardanwelle+Kardanschale 100075 8
Cardan shaft+cardan reception
13 TS-Bremsschlduche und Zughaken 139832 7
Part set of brake tubes & coupling hooks
14 Zahnrad Z=23 gerade M=0,4 111679 3
Gear Z=23 gerade M=0,4
15 Schneckendeckel 114820 7
Worm gear cover
16 Schneckensatz mit Kardankugel 114826 13
Set of worm gear incl.cardan ball
17 GF-Schraube M2X6 mm 114828 3
Self-tapping screw M2x6 mm
18 Radkontakt links und rechts 114832 6
Wheel contact left and right
19 GF-Schraube M1,6X6 mm 114836 3
Self-tapping screw M1,6x6 mm
20 Grundrahmen 153126 19
Basic frame
21 Schienenraumer B+V 151332 10
Rail guard
22 Radsatz mit 2 Haftringen mit Zahnrad 153122 12
Wheelset with 2 traction tyres w.gear wheel
23 Radsatz ohne Haftring mit Zahnrad 153123 11
Wheelset w/o traction tyre w.gear wheel
24 Tafelsétze lackiert 153141 14
Set of painted panels
25 | TS-Blenden 153121 10
Part set bogie
26 Teilesatz Fahrwerk 120920 6
Part set body
27 Getriebesatz 3-teilig 153120 18
Gear set 3-parts
28 Schnecke 86720
Wormgear
29 Kurzkupplung-Vorentkupplung 115550 6
Short coupling- pre-uncoupling
30 | Motorkontaktfeder lang 145560 4
Motor contact spring long
31 Motorkontaktfeder kurz 145561 4
Motor contact spring short
32 Kardankugel 109614 4
Cardan ball

Roco- 7300057 399

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei lhrem Fachhandler .
Spare parts can be ordered directly at www.roco.cc and from your local

@ dealer.




